
C U R R I C U L U M
V I T A E

22. October 1994, Munich

felizitas.schlederer.1@ulaval.ca

+1 581 578 3201

F E L I Z I T A S  E L E N
S C H L E D E R E R

E D U C A T I O N
Ph. D Chemical Engineering - Université Laval
Project: "Study the impact of process conditions to control the amount of pollutant in the
generated end-product of sewage sludge pyrolysis at a demonstration plant in California.“
Emphasis: Research on a pilot and full-scale pyrolysis plant, laboratory analysis, project

management, cost estimation.

M. Sc. Chemical Engineering - Technical University of Munich
Master Thesis: "Design optimization by determination of the flake-related energy input in
ultrasonic disintegration technology.“
[...]
projected 2035 average and peak system-wide flows. As 
part of the Owner's Engineer team, led the technical and 
financial evaluations of technologies utilized by the 
Process Selection Advisory Board (PSAB) to select a 
recommended process configuration for conceptual 
design. As the process engineer for the solids and 
biogas systems, led the conceptual design of thickening, 
digestion, dewatering, drying, truck loading, biogas 
storage, and biogas treatment and cogeneration 
facilities. 

 

Process Engineer; Servicing and Facility Plan for 
Northwest Langley Wastewater Treatment Plant; 
Greater Vancouver Sewerage and Drainage District; 
Vancouver, Canada; 2017. Based on population growth 
trends and measured and forecast flows and loads, 
Metro Vancouver required a staged servicing and facility 
plan for the Northwest Langley WWTP for the short term 
(to 2030), mid-term (to 2060) and long term (to 2100). 
As process engineer, led the capital and O&M cost 
estimating for liquids and solids treatment processes to 

support technology selection and development of a 
phased facility plan. 

Woodward Avenue Wastewater Treatment Plant 
(WWTP) Water Quality Upgrade 

Role: Design Manager/Process Lead/Process Engineer 
Client: City of Hamilton 
Location: Hamilton, ON 
Capital Cost: $124 million 
Date(s): 2009-2016 

As a process engineer (circa 2012), led the process and 
facility assessment and development of Class 5 
construction cost estimates of upgrade options to provide 
reliable nitrification and new tertiary phosphorus removal 
to 0.18 mg/L for this 409 ML/d activated sludge plant. 
Assisted in organizing and facilitating two workshops to 
solicit third-party peer review input to the process 
selection. As a process lead (circa 2014-2015), led the 
preparation of the Request for Pre-Qualification (RFPQ) 
and Request for Proposal (RFP) documents to 
competitively procure either membrane filtration or disk 
filtration tertiary treatment equipment. As design 
manager (circa 2016), led the pre-design for the $124 
million secondary/tertiary upgrade, including expansion 
of secondary treatment capacity and new disk filtration 
facility, including leading a secondary treatment 
condition assessment. 

 

Process QA/QC; Georgetown WWTP UV Disinfection 
Replacement; Region of Halton; 2016. Senior process 
advisor and process design QA/QC for the replacement 
of aging UV disinfection equipment. 

 

Process QA/QC; Georgetown Wet Weather 
Treatment Station; King County, Washington, USA; 
2015 to 2016. Wet weather treatment subject matter 
expert and process QA/QC for the detailed design phase 
for the process and facility design of a high-rate 
treatment facility for peak wet weather flows. 

Feasibility Analysis to Reduce Phosphorus 
Loading from the Holland Marsh 

Role: Process Lead 
Client: Lake Simcoe Region Conservation Authority 
Location: Holland Marsh (Region of York) 
Capital Cost: $30 million 
Date(s): 2015 

Senior process advisor and QA/QC assessing treatment 
options and feasibility for removal of phosphorus from 
the Holland Marsh polder water. Assessment considered 
lagoon and mechanical treatment technologies, 
evaluation of potential sites, and life-cycle cost analysis. 



Jeremy Kraemer | Wastewater Technical Director 

T +1 905 429 4981 | E jeremy.kraemer@ghd.com www.ghd.com
 

Fish Creek WWTP Upgrade Study (South 
Catchment Servicing Strategy) 

Role: Process Engineer 
Client: City of Calgary 
Location: Calgary,  
Capital Cost: $162 million 
Date(s): 2015-2016 

Led or contributed to the delivery of key technical 
memoranda in the development and recommendation of 
a preferred strategy for servicing the City of Calgary's 
South Catchment. TMs included long-list technology 
review, shortlisting of feasible alternatives, 
documentation of baseline plant performance and 
hydraulics constraints, development of conceptual plans 
for shortlisted upgrade alternatives for the Fish Creek 
WWTP, and development of a comprehensive capital 
and operating cost model. 

South End WPCP Wet Weather High-Rate 
Treatment Facility 

Role: Process and Facility Lead 
Client: City of Winnipeg 
Location: Winnipeg, MB 
Capital Cost: $15 million 
Date(s): 2013-2016 

Facility Lead for the high-rate treatment facility for 
treatment of peak wet weather flows. Responsibilities 
included the development of the process design basis, 
development of pre-purchase tender documents, 
including front-end and technical specifications to allow 
competitive bidding of three different technologies and 
led design of the facility and vendor coordination with 
successful vendor (Veolia Actiflo), including writing the 
process control narrative. 

Skyway WWTP Phase 2 Expansion Program 

Role: Process Lead 
Client: Region of Halton 
Location: Burlington, ON 
Capital Cost: $130 million 
Date(s): 2008-2015 

Process Lead during the Class C Environmental 
Assessment Phases 3 and 4 and conceptual design. 
Responsibilities included leading all technical 
assessments, including development of flows and loads, 
process alternatives and selection, hydraulics, and 
effluent criteria/receiving water assessment. Process 
lead for pre-design and detailed design for a $130 
million expansion from 118 to 140 ML/d, including 
expansion of headworks, secondary treatment, the 
addition of new deep bed granular media filters to 
remove phosphorus to 0.12 mg/L, and improved wet 
weather flow management up to 500 ML/d. 
Responsibilities included process leadership for all 
process analyses, process design, hydraulics, process 

control narratives, and operations manuals, as well as 
managing junior engineers, coordinating with design 
disciplines, developing construction cost estimates 
during conceptual and preliminary designs. Prepared 
construction contract bid documents for major process 
equipment pre-selection of two 600 HP aeration blowers 
and new high-efficiency UV disinfection equipment. 
Assisted in preparation of the preselection evaluation 
methodology and technical bid forms to support 
selection of lowest life-cycle cost equipment. Member of 
the bid evaluation team and performed the technical and 
financial evaluations, including evaluating blower power 
across four technology options (single-stage with and 
without VFD, single-stage integrally geared [SSIG] and 
high-speed turbo). Performed shop drawing reviews and 
witnessing factory acceptance testing of 600 HP SSIG 
blowers. Led 3D model review workshops with 
operations & maintenance staff to solicit valuable design 
review input. Participated in value engineering, 
construction sequencing, process control narrative 
development and review workshops, and 
commissioning. 

Satellite Plant Sludge Management Alternatives 

Role: Process Lead and Project Manager 
Client: Region of York 
Location: Various 
Capital Cost: N/A 
Date(s): 2014-2015 

This study evaluated three previously short-listed sludge 
management alternatives for waste sludge generated 
from York Region's satellite WWTPs using a 
triple-bottom-line cost-benefit assessment approach to 
understand the feasibility of discharging the sludge to 
the YDSS as compared to the current practice of 
trucking directly to Duffin Creek WPCP. 

 

Process QA/QC; Seaforth STP Re-rating; 
Municipality of Huron East; 2015. Senior process 
advisor and QA/QC for a comprehensive technical 
assessment of the Seaforth STP to support re-rating the 
plant capacity based on the closure of a local food 
processing facility.  

Food Waste Disposers 

Role: Process Lead and Project Manager 
Client: Region of York 
Location: Region of York 
Capital Cost: N/A 
Date(s): 2013 - 2014 

This study evaluated the cost and impact of food waste 
grinders versus alternative means of food waste 
management. Evaluated the impact of food waste 
grinders on York Region's sewage conveyance and 
treatment infrastructure. This included a characterization 



Jeremy Kraemer | Wastewater Technical Director 

T +1 905 429 4981 | E jeremy.kraemer@ghd.com www.ghd.com
 

of food waste contaminant loads and impacts through a 
literature review and desktop assessment. Led the 
development of a field sampling study and data analysis 
to measure sewage characteristics in a location known 
to have a high installation rate of food waste grinders. 
Assisted the Region's staff with the development of 
committee materials and participation in committee 
meetings as a subject matter expert. 

Nonquon WPCP Expansion 

Role: Process and Facility Design QA/QC 
Client: Durham Region 
Location: Port Perry, ON 
Capital Cost: $20 million 
Date(s): 2010 - 2013 

Acted as the technical lead for the Class C 
Environmental Assessment (EA) Phases 1 through 4, 
including evaluation of conventional and innovative 
treatment technologies for expansion of the existing 
lagoon process. Responsibilities included leading all 
technical assessments and acting as the technical 
resource for public interactions such as Public 
Information Centres and Stakeholder Advisory 
Committee. Provided process and facility design 
leadership and QA/QC for the preliminary and detailed 
design of a new 5,900 m3/d (average flow) advanced 
treatment plant upgrade of an existing lagoon facility. 
Plant components include influent pumping, screening, 
vortex grit removal, extended aeration, rapid-mixing 
coagulation, deep-bed sand filters and UV disinfection, 
along with supporting processes, including aeration 
blowers, alum chemical storage and metering, plant 
effluent water system, and backwash waste pumping. 
The facility has been designed to achieve an annual 
average effluent total phosphorus concentration of 0.08 
mg/L through the application of the latest understanding 
of chemical phosphorus removal theory. The advanced 
treatment facility will operate as a base-loaded system 
with the existing lagoons used to seasonally store wet 
weather flows which are then decanted during summer 
low flow periods for advanced treatment. The lagoons 
are also used to store and treat biosolids. 

Source-Separated Organics Anaerobic 
Digestion Assessment 

Role: Process QA/QC 
Client: Region of York 
Location: Pickering, ON 
Capital Cost: $30-60 million 
Date(s): 2013 

Performed a desktop feasibility assessment of source-
separated organics (SSO) anaerobic digestion at the 
Duffin Creek WPCP, including desktop SSO 
characterization and digestibility assessment, estimating 
the capacity of the existing anaerobic digestion facility 

for SSO, assess the impacts of SSO digestion on the 
Duffin Creek WPCP, and conceptual cost estimate. 

F. Wayne Hill Water Resources Center (WRC) 
Nitrified Sludge Recycle Pumps Replacement 

Role: Process Lead and QA/QC 
Client: Gwinnett County 
Location: Buford, GA 
Capital Cost: $4 million USD 
Date(s): 2014 

Led BioWin process modelling in support of the nitrified 
recycle (NRCY) pump and anoxic mixer replacement, 
including assessment of pump capacity, swing zone 
functionality, potential total nitrogen (TN) limits, and 
tanks out-of-service for construction. 

Crooked Creek Water Reclamation Facility 
(WRF) Plan 

Role: Process Lead 
Client: Gwinnett County 
Location: Norcross, GA 
Capital Cost: N/A 
Date(s): 2012-2015 

Led the process evaluations and BioWin modelling to 
support the wastewater facility assessment and facility 
plan for this 50 ML/d plant. Developed the influent 
design basis and evaluated technology options for 
primary treatment (conventional, chemically-enhanced, 
A/B process), primary sludge fermentation, sidestream 
treatment (nitrogen and phosphorus removal), and 
membrane bioreactor optimization to reduce energy use. 
Provided process design QA/QC review during the 
design implementation phase. 

 

Process QA/QC and Facility Planning; Mountview 
WWTP; District of Muskoka; Gravenhurst, Ontario; 
2013-2014. Provided QA/QC for process aspects of the 
Environmental Assessment, as well as performed facility 
planning to develop conceptual layouts for proposed 
alternatives as well as develop Class 5 cost estimates. 

 

Process Lead; Beach Road WWTP; District of 
Muskoka; Gravenhurst, Ontario; 2014. Process review 
and equipment sizing for replacement aeration blowers 
and UV disinfection equipment. QC review of equipment 
specifications and performed shop drawing review. 



Jeremy Kraemer | Wastewater Technical Director 

T +1 905 429 4981 | E jeremy.kraemer@ghd.com www.ghd.com
 

Environmental Assessment for the 
Amherstview WPCP 

Role: Process Lead 
Client: Loyalist Township 
Location: Amherstview, ON 
Capital Cost: N/A 
Date(s): 2010 -2014 

Class C EA Phases 1 through 4 for the expansion of an 
extended aeration and lagoon system from 5,700 m3/d 
to 6,400 m3/d. Responsibilities included leading all 
technical assessments, including wastewater quality 
analysis and development of flows and loads, process 
alternatives evaluation and selection, hydraulics, effluent 
criteria/receiving water assessment, audit of the existing 
treatment process, and O&M problem identification. 
Assisted client with negotiations with the MOE on 
modifications to the ECA, including adjusting effluent 
objectives/limits and operating flexibility. 

Nutrient Removal Improvements Study for 
Golden Pheasant WPCP 

Role: Process Lead 
Client: District Municipality of Muskoka 
Location:  
Capital Cost: N/A 
Date(s): 2012 

The Golden Pheasant WPCP is a tertiary wastewater 
treatment facility located in the Town of Huntsville, 
Ontario. Led the analysis of existing plant conditions 
using a steady-state process model to identify and 
evaluate process improvements and upgrades that could 
enhance the existing conventional process by using 
nitrification and denitrification to improve effluent quality. 
Led a desktop study, including process modelling, 
studying options for primary clarifier optimization, 
recommending operational enhancements such as 
routine sampling of primary effluent and coagulant 
dosing improvements, aeration system and blower 
improvements, and innovative biological treatment 
technologies. 

Yellow River WRF Operations Support Model 

Role: Process Lead 
Client: Gwinnett County 
Location: Lilburn, GA 
Capital Cost: N/A 
Date(s): 09/2011-11/2011 

Developed a whole-plant process simulator for use by 
Yellow River WRF operations staff to support decisions 
on liquid train operation and provided training on BNR 
and the use of the model. Customized the model to 
mimic the plant control system screens and reflect the 
plant's unique process configuration. 

Trenton WWTP Plant Expansion Predesign 

Role: Process Engineer and QC 
Client: City of Quite West 
Location: Quinte West 
Capital Cost: $72 million 
Date(s): 2011 

Provided process support during the Environmental 
Assessment to assess four technologies for upgrading 
the Trenton WWTP, including nitrification with granular 
media filtration, membrane bioreactor, biological aerated 
filter with granular media filtration, and tertiary nitrifying 
membrane bioreactor. Responsibilities included 
supervising technical assessments and process 
modelling and leading the development of conceptual 
cost estimates. Process QC for pre-design, including the 
development of flows and loads, refurbishment of 
existing shallow-bed filters, and secondary treatment 
refurbishment. 

 

Process Engineer; Wilson Creek Regional WWTP 
Expansion and Advanced Treatment Improvements; 
North Texas Municipal Water District; Allen, Texas; 
2010. Completed Biowin dynamic modelling of the first 
Bio-Actiflo process for secondary-equivalent treatment of 
wet weather flows. Assessed impacts of first flush and 
solids balance in the main secondary treatment process. 

Process Engineer; Ina Road WRF Wet Weather 
Treatment Improvements; Pima County; Tucson, 
Arizona; 2009 & 2010. Completed Biowin dynamic 
modelling of diurnal variations in effluent ammonia based 
on several sidestream centrate management alternatives 
in order to determine feasibility of optimizing the plant 
design to decrease capital cost. The evaluation included 
sludge received from another facility thereby exacerbating 
centrate ammonia recycle loads. Sidestream options 
there were evaluated included no management, 
equalization, treatment using the BABE or multi-stage AT-
3 processes. A conceptual process design was also 
developed. 

Process Quality Control (QC); Kitchener WWTP; 
Region of Waterloo; Kitchener, Ontario; 2009 to 
2010. Provided QC review and assistance to junior staff 
performing Biowin modelling of Kitchener Plant 2 
nitrification improvements. 

Process QC; F. Wayne Hill WRF; Gwinnett County, 
Georgia; 2009. Provided QC review of the Biowin 
modelling of advanced digestion upgrades evaluation 
and fat, oil, and grease (FOG) co-digestion to support 
design of a biogas co-generation system. 

Process Engineer; Yellow River WRF to F. Wayne 
Hill Water Resources Center (WRC) Sludge Transfer 
Assessment; Gwinnett County; Buford, Georgia; 
2008. Led the data and process analysis to support the 
strategy of transferring the Yellow River WRF sludge to 
F. Wayne Hill WRC for centralized sludge management. 
Developed a Biowin model to simulate sludge 



Jeremy Kraemer | Wastewater Technical Director 

T +1 905 429 4981 | E jeremy.kraemer@ghd.com www.ghd.com
 

transformations in the sewer system and force mains, 
and calibrated a Biowin model of F. Wayne Hill WRC to 
determine increase in loadings by sludge transfer. 

Project Consultant; Yellow River WRF; Gwinnett 
County; Lilburn, Georgia, 2007 to Present. The 
Yellow River WRF will be expanded from 15 mgd (Orbal 
activated sludge) to a 22 mgd BNR (nitrogen and 
phosphorus) MBR. Provided process design and 
modelling for the liquid train MBR facility. Developed a 
Biowin model to support process analysis and selection 
and wrote a basis of design tech memo. Provided 
process review during design development and process 
support during construction. 

Project Consultant; City of North Las Vegas; Las 
Vegas, Nevada; 2008. The City of North Las Vegas 
WWTP is a 30-ML/d greenfield plant that uses a BNR 
(nitrogen and phosphorus) MBR; responsibilities 
included the specialized analysis of process model 
calculations and impacts on aeration sizing. 

Project Consultant; Great Blue Heron Charity Casino 
WWTP; Mississaugas of Scugog Island First Nation; 
Port Perry, Ontario; 2007. Involved in process 
modelling and design for an expanded Great Blue Heron 
Charity Casino; the new WWTP will be an MBR 
including influent screening and a membrane sludge 
thickener. 

Project Engineer; Ontario Ministry of the 
Environment (MOE); 2009 to 2010. Comprehensive 
literature review of non-conventional contaminants 
(“microconstituents”) removal by municipal WWTPs, 
including review of whole effluent toxicity and source 
control. 

Project Engineer; Winnipeg Biosolids Master Plan 
(BMP); City of Winnipeg; Winnipeg, Manitoba; 2008 
to 2010. Developed the Technomic Model to perform a 
solids mass balance, process sizing, and preliminary 
capital, operations and management (O&M), and 
present worth costing for biosolids technology options. 
Evaluated technologies included anaerobic digestion, 
thermal drying, thermal oxidation, Minergy GlassPack, 
Composting, and Cambi. 

Project Consultant; Lagoon Lane WWTP; District of 
Muskoka; Bracebridge, Ontario; 2007 to 2008. The 
Lagoon Lane MBR will replace existing stabilization 
lagoons; Phase I design flow is 8 ML/d with most unit 
processes being designed for Phase II capacity of 27 
ML/d peak hour flow; responsibilities included channel 
design (headworks, return activated sludge [RAS]) and 
hydraulics modelling. Led writing of the process control 
narratives and operations and maintenance manuals. 

Project Consultant and Project Manager; Ainley & 
Associates Ltd., Ontario; 2008. Assisted in the 
preparation of an Expert Witness opinion on the Port 
McNicoll MBR facility. 

Durham Region Computerized Maintenance 
Management System; Regional Municipality of 

Durham; 2007. Assembled and entered data in a 
spreadsheet from equipment at the new Courtice 
WWTP; this spreadsheet will be uploaded to the 
Region’s Computer Maintenance Management System 
(CMMS) database. 

Summer Intern; June to August 2002 and 2003. 
Evaluated the integrated fixed-film activated sludge 
(IFAS) process and created process models to simulate 
nitrification upgrades and effects on sludge retention 
time (SRT); summarized technical information about 
energy conversion technologies for biogas utilization; 
developed a spreadsheet to calculate the seasonal 
temperature variations in a three-stage aerobic digester. 

Technical Consultant; Anaerobic Wastewater 
Treatment, 3XR Research Inc.; Toronto, Ontario; 
August 2005 to September 2005 and May 2002. 
Provided data analysis and preliminary design of an 
anaerobic reactor for onsite wastewater treatment, and 
wrote a literature review on anaerobic treatment of swine 
manure. 

Technical Consultant; Dufferin Organic Solid Waste 
Digester Pilot Plant; City of Toronto; Toronto, 
Ontario; January 2004 to February 2004. Evaluated 
possible causes of unstable operation and inability to 
reach design organic loading rate; results indicated 
possible inhibition by high ammonia concentrations and 
possible trace metal deficiencies; recommended 
solutions included decreasing internal water recycle and 
dilution with city water and supplementation of trace 
metals; also provided criteria for assessing future 
proposals for organic solid waste anaerobic digesters. 

Technical Representative; Waterloo Biofilter 
Systems Inc.; 1999 to 2000 and 2001. Conducted site 
evaluations, supervised installations, collected 
wastewater samples, and provided preliminary designs 
for onsite wastewater treatment systems of 1 – 100 m3/d 
capacity; submitted applications and discussion papers 
for provincial and U.S. state regulatory approvals; 
prepared specifications for software to manage 
wastewater analytical data and wrote a user’s manual; 
developed a new pricing guide for installers and wrote 
documentation explaining its preparation and use. 

 

Career history 

2021 - present GHD, Process Specialist 

2019 - 2021 Senior Project Manager. 
Cambium Inc., Peterborough, ON 

2017 - 2019 Lecturer and Training Course 
Developer. Fleming College, 
Lindsay, ON 

2016 - 2019 Design Manager. Jacobs 
(CH2M HILL), Toronto, ON 



Jeremy Kraemer | Wastewater Technical Director 

T +1 905 429 4981 | E jeremy.kraemer@ghd.com www.ghd.com
 

2007 - 2015 Wastewater Engineer. Jacobs 
(CH2M HILL), Toronto, ON 

 



Wonho Warner Song, Ph.D., P.E., BCEE                                                    1 of 4 
720 W Silver Tree St. 
Claremont, CA 91711 

909-224-6094 (cell phone) 
wsong@lacsd.org 

 

 

WORK EXPERIENCE 
 

Senior Engineer, Sanitation District of Los Angeles County, California 
 

Wastewater Research Section (June 2016 - Present) 
 Major projects included: 

 Evaluation of Pilot-Scale Biotrickling Filters with Synthetic Media for Odor Control 
 Process Model for Optimization of Step-feed and MLE Biological Nutrient Removal Processes 
 Anoxic Zone Optimization using CFD Modelling for Long Beach Water Reclamation Plant 
 Boron Removal from Oil-field Wastewater using Electrocoagulation 

 

Wastewater and Solid Waste Design Section (May 2008 – June 2016) 
 Involved in several major projects including the following: 

 Valencia Water Reclamation Plant, Advance Water Treatment Facility 
 San Jose Creek Water Reclamation Plant, Flow Equalization Facilities – Phase I 
 San Jose Creek East Water Reclamation Plant, Aeration System Study 
 Whittier Narrow Water Reclamation Plant, Ammonia Station Upgrade 
 Whittier Narrow Water Reclamation Plant, UV Disinfection Facilities 

 

Adjunct Professor (2005 - Present) 
Department of Civil and Environmental Engineering, University of Southern California (USC) 
 Courses taught include: 

 CE 485: Wastewater Treatment Plant Design 
 CE 484: Water Treatment Plant Design 
 CE 463L: Water Chemistry and Analysis 
 CE 453: Water Quality Control 

 

Water/Wastewater Project Engineer/Manager (2003 - 2008) 
LEE & RO, Inc., California 
 Managed several major projects including the following: 

 City of Calipatria, Wastewater Treatment Plant, Cyanide Compliance Project 
 City of Los Angeles/Montgomery-Watson-Harza (MWH), Terminal Island Wastewater Treatment 

Plant: Future Utilization Concept Study 
 City of Holtville, Wastewater Treatment Plant Expansion: Analysis of Alternative Secondary 

Treatment Processes 
 Involved in several major projects including the following: 

 City of Brawley, Wastewater Treatment Plant Improvements 
 Metropolitan Water District of Southern California (MWD), Mills Water Treatment Plant: 

Chemical System Upgrading and Modules 1 and 2 Rehabilitation 
 MWD, Jensen/Mills Water Treatment Plants: Chlorine Containment and Handling Facility 
 City of Riverside, Regional Water Quality Control Plant: Membrane Bioreactor Feasibility Study 
 County of Los Angeles, Department of Public Works: Chloramination Conversion 
 MWD, Skinner Water Treatment Plant: Oxidation Retrofit Program (ORP)  

 

Sanitary Engineering Associate (2003) 
Applied Research Division, Hyperion Treatment Plant, City of Los Angeles - Bureau of Sanitation 
 Coordinated with Hyperion treatment plant for technical support.  R&D projects included 

 Process optimization of high purity oxygen activated sludge (HPOAS) with anaerobic selector 
 Tertiary treatment of HPOAS secondary effluent 



Warner Song, Ph.D., P.E., BCEE                                                                                                           2 of 4 
 

 

 

Post-Doctoral Research Associate (2002 - 2003) 
Department of Civil and Environmental Engineering, USC 
 Involved in a project for biological sulfate reduction of reverse osmosis brine with anaerobic fluidized 

bed reactor. 
 

Research Assistant (1997 - 2002) 
Department of Civil and Environmental Engineering, USC 
 Involved in all aspects of research projects including organization, experimental setup, analyses, and 

technical paper preparation.  Major research projects included the following: 
 Modeling and design of ultraviolet radiation-hydrogen peroxide decomposition in water treatment 
 Nanofiltration of natural and synthetic organic compounds with pre-coagulation and pre-oxidation 

 

Graduate Teaching Assistant (1998 - 2002) 
Department of Civil and Environmental Engineering, USC 
Performed TA discussion session and lab session, constructed tests, and provided timely and lucid 
solution sets for graduate courses.  
 

Research Engineer (1995 - 1996) 
Research Institute for Environmental Technology and Sustainable Development, Korea 
 Responsible for project management including preparing proposal, budgeting, scheduling, negotiating 

research scope with clients, and preparing project report.  Major research projects included: 
 Water quality forecasting of Jin-Yang reservoir for water treatment plant s around Nam-River Dam 
 Production rates and characteristics of water treatment plant sludge 
 

Commissioned Research Scientist (1993 - 1994) 
The Institute of Environmental Technology, Seoul, Korea 
 Interpreted raw plant data for optimizing wastewater treatment performance.  Major projects included: 
 Nutrient removal from the side-stream of municipal wastewater treatment plant 
 Improving biological nutrient removal from wastewater by incorporating anaerobic selector. 

 

Lab Coordinator/Teaching Assistant (1991 - 1992) 
Department of Civil and Environmental Engineering, Korea University, Seoul, Korea 
 Performed lab session, constructed tests, and provided solution sets for courses 
 

Research Assistant (1989 - 1991) 
Department of Civil and Environmental Engineering, Korea University, Seoul, Korea  
 Involved in research projects including conducting laboratory- and pilot scale experiments, sample 
[...]
further our understanding of the full-scale MABR process. Translated the research findings into practical 

recommendations for optimal plant operations during summer and winter conditions. 

• Organized and facilitated annual Stakeholders Advisory Group (SAG) meetings to update project progress and 

seek collaborative inputs. 

• Supervised undergraduate co-op students. Delegated research tasks, oversaw progress, and provided constructive 

feedback.    

• Coordinated project activities with stakeholders to ensure operational changes, sampling campaigns, and 

monitoring equipment deployment are carried out in a timely manner.   

• Drafted update reports and data summaries for the project partners and funding agencies.  

 

Monitoring the removal of PFAS, PBDEs, and phenolic contaminants in Canadian sludge treatment plants. 

Independent Project during PhD Study (2019- Present) 

Team: Environment and Climate Change Canada, University of Waterloo 

• Collected operational data from 12 sludge treatment processes across Canada. 

• Constructed mass balances and performed Monte-Carlo simulation to estimate contaminant removal 

efficiency.  

• Published peer-reviewed journal articles and presented the findings in WEFTEC and WEAO meetings.  

Testing and evaluation of point-of-use water treatment devices, PAA and UV disinfection systems, on-line 

sensors, and pilot-scale water and wastewater treatment sludge systems.   

Full-time Job Experience (2017-2019) 

Team: US Environmental Protection Agency, APTIM Federal Services, Cincinnati Metropolitan Sewer District (MSD) 

Technical Experience: 

• Optimization of combined peracetic acid (PAA) and UV disinfection of secondary effluent.  

• Pilot-scale operation of an activated sludge system and wastewater collection system test beds to study the 

fate of surrogate contaminants for biological threats. 

• Pilot-scale evaluation of different filtration media for removal of nutrients, pathogens, radiological 

contaminants, 

and petroleum hydrocarbons in storm water detention pond retrofit devices. 

Occupational Health and Safety  

• Conducted risk assessment for various tasks involved in different projects and drafted Health and Safety Plans.  

Performed regular on-site health and safety inspections. 

Project Management: 

• Managed the research partnership between US EPA, APTIM, and Cincinnati MSD  

• Estimated time and labor requirements for different task orders and managed the budget. 

• Drafted project proposals with the program manager.   

• Drafted Quality Assurance Project Plans for projects of different categories and.  

• Liaised with project partners during regular update meetings and advised on the next steps.  

• Oversaw subcontractor tasks such as sample analysis at commercial labs and equipment repairs and 

installation. 

• Maintained all the project documentation at high standards for internal and external quality assurance audits. 

 

 



Page 3 of 3 
 

 

Selected Publications and Presentations 

(For complete list, please refer to Google Scholar page) 

Peer-reviewed Publications (6 papers with over 85 citations) 

• Lakshminarasimman, N., Gewurtz, S.B., Parker, W.J., Smyth, S.A., 2021. Removal and formation of perfluoroalkyl 

substances in Canadian sludge treatment systems – A mass balance approach. Science of The Total Environment 

754, 142431. https://doi.org/10.1016/j.scitotenv.2020.142431  

• Lakshminarasimman, N., Quiñones, O., Vanderford, B.J., Campo-Moreno, P., Dickenson, E.V., McAvoy, D.C., 2018. 

Biotransformation and sorption of trace organic compounds in biological nutrient removal treatment systems. 

Science of The Total Environment 640–641, 62–72. https://doi.org/10.1016/j.scitotenv.2018.05.145 

Conference Presentations (7 conference presentations) 

• Lakshminarasimman, N.; Gewurtz, S.; Smyth, S.A; and Parker, W. Insights into emerging organic contaminants 

behavior in different full-scale sludge treatment systems. Water Environment Federation Residuals and 

Biosolids Conference 2021 – A Virtual Event, May 2021. 

• Lakshminarasimman, N.; Gewurtz, S.; Smyth, S.A; and Parker, W. Behavior of Perfluoroalkyl Substance (PFAS) in 

Sludge Processing at Nine Canadian Sludge Handling Facilities. WEFTEC 2020 – 93rd Water Environment 

Federation Annual Technical Exhibition and Conference, New Orleans, October 5-9, 2020. 

• Lakshminarasimman, N.; Vanderford, B.; Campo, P.; Dickenson, E.; and McAvoy, D. Biotransformation of Trace 

Organic Compounds in Biological Nutrient Removal Treatment System. WEFTEC 2016 - 89th Water Environment 

Federation Annual Technical Exhibition and Conference, New Orleans, September 24-28, 2016. 

 

Involvement in Professional Organizations  

Magazine Committee, YP Editor, Water Environment Association of Ontario (WEAO)              2020-

Present 

• Managed article submissions from the WEAO YP committee for Influents, a quarterly trade magazine.  

• Supported the magazine editor in proofreading the submissions. Delegated review tasks to the YP volunteers. 

 

Chair, Students of the Water Institute Graduate Section (SWIGS)     2021-2022 

The Water Institute (WI), University of Waterloo 

• Managed a team of 8 students in the effective delivery of the various academic, social, and outreach programs for 

the graduate student body in the university. 

• Participated in the WI Strategic Program Committee meetings and actively provided student perspectives on the 

design and implementation of new initiatives.  

• Served as the Meeting Secretary for the External Advisory Board Review of the WI. Assisted the Chairperson of the 

Board with drafting their findings. 

 

 

 

 

Relevant Experience (Continued) 

Feasibility of a full-scale anaerobic digestion plant utilizing municipal food waste 

Independent Project during Masters’s Study (2014-2015) 

Team: University of Cincinnati, Rumpke Waste and Recycling, Cincinnati 

US Small Business Institute Project of the Year Award – First Runner up (2016).  

• Led a team of 4 undergrad students to survey anaerobic digestion technology providers across North America.  

• Gathered process details, formulated a multi-criteria vendor selection methodology and forecasted the project 

costs for a full-scale anaerobic digestor utilizing food waste from southwestern Ohio.     

• Recommended potential technology options that suited the client’s requirements.  

 

https://scholar.google.ca/citations?user=HuILVosAAAAJ&hl=en


 WOODARD & CURRAN      1 

 
SUSAN GUSWA, PE 
NATIONAL PRACTICE LEADER 

 

Professional Profile 

Sue is a Senior Principal with over 25 years of experience and serves as 
Woodard & Curran’s Municipal Wastewater Practice Leader. As a 
Practice Leader, she works directly with clients to implement solutions 
to some of the most challenging wastewater issues. Sue provides 
technical leadership to our municipal infrastructure projects and helps 
to drive innovation in the firm’s municipal wastewater practice. She is 
an active leader in Water Environment Federation (WEF) and New 
England Water Environment Association (NEWEA). Sue currently serves 
on Woodard & Curran’s Board of Directors. 

Related Experience 

Wastewater Design & Construction Support 

North of River Sanitary District, CA – Wastewater Treatment Plant 
Expansion and Upgrade. Technical Advisor responsible for technical input 
and review of the planning and design of upgrades and expansion to 
accommodate community growth and meet new regulatory requirements.  
The current 7.5 mgd trickling filter plant, which serves the communities of 
Shafter, Oildale, and North Bakersfield, will be expanded to a 12 mgd 
biological nutrient removal plant with production of Title 22 recycled water 
to serve neighboring agricultural irrigation demands.  The plant upgrades 
will also incorporate new solids process facilities and biogas utilization for 
energy recovery. 

Public Water Supply District No. 2, St. Charles, MO – Wright City 
WWTF Planning & Design. Technical Advisor responsible for technical 
input and review of the WWTF upgrades, including decommissioning 
existing unit processes and lagoons and construction of a new WWTF 
adjacent to the existing to support growth and a new industrial discharger. 
The upgraded and expanded facility is designed with biological nutrient 
removal via 4-stage activated sludge with side stream enhanced biological 
phosphorus removal (S2EPBR) and densification and tertiary filtration. 

City of Northampton, MA – Phase 1 WWTP Upgrades. Senior Technical 
Manager on Phase 1 upgrades responsible for overall technical design 
execution, aeration system calculations, and process design review. The 
project includes upgrades to the 8.65-MGD WWTP to renew aging 

 

Education  
 Masters, Civil & 

Environmental Engineering, 
Stanford University 

 Bachelors, Civil & 
Environmental Engineering, 
Duke University 

Registrations 
 Professional Engineer - CA, 

C57341 
 Professional Engineer - CT, 

25287 
 Professional Engineer - MA, 

46594 Civil 
Professional Associations 
 New England Water 

Environment Association  
(NEWEA) 

 Water Environment 
Federation (WEF) 

Technical Expertise 
 Nutrient Removal 
 Aeration System Design 

and Optimization 
 Facilities Planning and 

Capital Improvement 
Planning 

 Wastewater Treatment, 
Biosolids Management, and 
Collection Systems 

 Optimization & Process 
Support  



 WOODARD & CURRAN      2 

equipment, electrical systems, and buildings.  The upgrades to the biological treatment system include 
flexibility to be able to switch from plug flow for biological nitrogen removal to step feed and/or contact 
stabilization for short durations during peak wet weather and compatibility with expected future nitrogen 
limits. 

City of Northampton, MA – Phase 2 WWTP Upgrades. Technical Advisor on Phase 2 upgrades 
responsible for overall design input and review. The project includes upgrades to the 8.65-MGD WWTP to 
renew aging equipment, electrical systems, and buildings, and include replacement of their BFP 
dewatering system with screw presses. 

Town of Enfield, CT – WPCF Upgrade Design. Designed upgrades to the solids handling systems for the 
10 MGD Enfield Water Pollution Control Facility, including new gravity thickeners, rotary press dewatering, 
scum mixing, grinding, and pumping systems, and sludge grinding and pumping systems. The design 
included particular focus on wet weather management of the biological nitrogen removal system, 
headworks upgrades, odor control, and sludge processing as well as the rehabilitation of an aging WPCF. 

City of O’Fallon, MO – WWTP Ammonia & High Flow Discharge Upgrades. Senior Technical Advisor 
responsible for biological nitrogen removal calculations and process design review. The project includes 
upgrades to the 11.25-MGD WWTP for ammonia removal, odor control, electrical, structural and building 
improvements and wet weather management including a new effluent pump station and effluent outfall. 
The upgrades to the biological treatment system include flexibility to be able to switch from plug flow for 
biological nitrogen removal to step feed and/or contact stabilization for short durations during peak wet 
weather and compatibility with expected future nitrogen limits. 

City of Troy, MO – Southeast WWTF Upgrades. Senior Technical Advisor responsible for coordinating 
the design basis report, biological treatment system design, and project reviews. The $17M project 
includes decommissioning of the Highway 47 WWTF, installation of a two-mile interceptor sewer to the 
Southeast WWTF and a comprehensive upgrade and expansion of the Southeast WWTF to 1.87 MGD that 
includes new influent fine screening, a new activated sludge treatment process for biological nitrogen 
removal, secondary clarification, tertiary filtration, UV disinfection. Key design aspects include effective 
screening, energy efficient hybrid blowers, most open-valve control dissolved oxygen controls, and wet 
weather clarifier capacity management protocols. 

City of Starke, FL – WWTF Upgrades.  Senior Technical Advisor responsible for technical design 
direction and reviews for upgrades to the 1.25-mgd WWTF to replace aging equipment and improve 
nutrient removal and permit compliance.  The design included upgrades to the entire facility and unit 
processes, including headworks, an oxidation ditch with 5-stage configuration, secondary clarifiers, tertiary 
filters, UV disinfection, solids handling, pumping systems, chemical feed systems, buildings, and electrical 
and controls.  The project included funding and permitting support. 

City of Newberry, FL – Biosolids Permit and Nutrient Management Plan. Prepared the Biosolids Site 
Permit Application and Nutrient Management Plan for land application of the biosolids from the 0.35-
MGD Wastewater Treatment Plant for the City of Newberry.  The project included data collection and 
analysis, nutrient application and crop uptake analysis, coordination with Florida DEP, and permit 
application and plan development and submission. 

City of Westfield, MA – Biosolids Resiliency Study. Senior Technical Advisor responsible for scope 
development and technical review of a Biosolids Resiliency and Building Programming Study focused on 



 WOODARD & CURRAN      3 

development of a dynamic tool for screening possible disposition options and recommendations for 
disposition management for the 6.1-mgd WRRF.  Additionally, conceptually evaluated the space needed 
not only for biosolids management options but also separate operator and data storage space in a new 
building. 

Confidential Client, Transaction Support (United States/Canada) – Technical Due Diligence. Senior 
technical leader responsible for evaluating capital and operating expenditures (capex and opex) for a 
large biosolids processing acquisition. Due diligence support also included condition assessment and 
construction performance review of 24 facilities as well as two service businesses, and development of 
recommendations for future capex and opex planning. 

City of Westfield, MA – Ammonia-Based Aeration Control Upgrades and Optimization.  Led grant 
from the Massachusetts Clean Energy Center (MassCEC) in partnership with the City of Westfield and 
Hach to demonstrate benefits of ammonia-based aeration control (ABAC) from both an energy savings 
and nutrient removal standpoint.  The project included a pilot test, data collection and analysis, SCADA 
modification recommendations, and operational recommendations to support improved performance. 
Energy and alkalinity adjustment chemical savings were achieved during the pilot test demonstration.  

Town of Plymouth, MA – ABAC Process Optimization. Technical Advisor ammonia-based aeration 
control pilot test at the 3.0-mgd WWTF responsible for review of data and results. The goal was to 
maximize the removal of total nitrogen in the sequencing batch reactors (SBRs) and reduce overall 
aeration energy. 

Regional Water Quality Control Plant, Palo Alto, CA – Program Management. Sue serves on a team 
of engineers that provide program management for the rehabilitation of the Palo Alto Regional Water 
Quality Control Plant. Work includes consultant procurement, design review, budgeting, and scheduling 
for the major rehabilitation of the primary and secondary plant processes, nutrient upgrades, and a variety 
of capital improvement projects throughout the plant. 

Town of North Attleborough, MA – WWTF Nitrogen & Phosphorus Removal Upgrade. Designed a 
5-Stage Bardenpho process for biological nitrogen and phosphorus removal for the 4.6 MGD wastewater 
treatment facility. With tertiary cloth filters, the WWTF is designed to meet stringent nitrogen limits of 5 
mg/L and phosphorus limits of 0.1 mg/L. The preliminary process evaluation included 5-Stage Bardenpho, 
membrane bioreactor (MBR), Biomag ballasted flocculation, integrated fixed film activated sludge (IFAS), 
and various tertiary phosphorus treatment processes including ballasted flocculation/clarification, cloth 
filters and deep bed sand filters. Analysis included process modeling using GPS-X software and pilot 
testing of tertiary phosphorous removal processes. Provided commissioning support to optimize 
biological phosphorus removal, chemical addition, and process monitoring. 

Great Barrington and Erving, MA – Nitrogen Removal Evaluations and Designs. Evaluated nutrient 
removal upgrades for the 3.6 MGD Great Barrington WWTF and the 1.0-mgd Erving WWTF to meet 
anticipated future total nitrogen requirements of 8 mg/L, including process modeling with GPS-X 
software. Recommended conversion to a Modified Ludzack-Ettinger (MLE) process for Great Barrington. 
Designed aeration improvements utilizing cyclic aeration with on-line instrumentation and automatic 
system controls for Erving. 

Palmer and Easthampton, MA – Nitrogen Removal Optimizations. Evaluated operational 
modifications to increase nitrogen removal at the 5.6 MGD Palmer Water Pollution Control Facility and the 



 WOODARD & CURRAN      4 

3.8 MGD Easthampton WWTF to meet NPDES permit requirements for nitrogen optimization to maintain 
effluent mass loadings below 2004-2005 levels. For Easthampton, analysis included process modeling with 
GPS-X software of recommended interim cyclic aeration operation. 

South Hadley and Adams, MA – Treatment Plant Upgrades. Designed process upgrades for the 4.2 
MGD South Hadley wastewater treatment facility and the 4.6 MGD Adams wastewater treatment facility, 
including mechanical aeration systems, secondary clarifiers, and chemical feed systems including sodium 
hypochlorite, sodium bisulfite, and alum. 

City of Westfield, MA – Blower Replacement and Aeration Control System Upgrade. Analyzed past 
blower operations, projected future air requirements and recommended replacement of existing blowers 
and aeration control system to improve energy efficiency and process operations. Designed upgrades 
through a design-build process. 

Confidential Client – Aeration System Upgrade and Operations Support. Served as project manager 
for replacement of an activated sludge aeration system for an industrial client. Tasks included an 
alternatives analysis, development of the basis of design for the replacement system, and operations 
support. 

City of Millbrae, CA – WWTP Schematic Design. Developed process and hydraulic models, oversaw 
stress testing, estimated capacity, recommended treatment alternatives, and developed a phased 
expansion plan to increase the wastewater treatment capacity from 2 MGD to 3 MGD. Developed 
schematic design for influent pump station, aeration basins, thickening, effluent pump station, and in-
plant piping. 

Town of Los Osos, CA – WWTF Design. Designed headworks and UV disinfection system for new 1.3 
MGD wastewater treatment facility. 

Wastewater Planning, Permitting and Funding 

Town of Suffield, CT – Wastewater Facilities Planning. Serving as technical manager and leading the 
technical tasks for the facilities planning project that includes evaluation of the collection system 
condition and capacity, a Phase 1 Infiltration/Inflow Study, condition assessment of the pumping stations, 
evaluation of energy efficiency and green energy generation opportunities at the wastewater treatment 
facility, and recommended improvements for the solids handling and odor control processes.  The project 
will culminate in updates to the system mapping that serves as a basis for their asset management 
program and preparation of a facilities plan. 

San Andreas Sanitary District, San Andreas, CA – Wastewater Treatment Plant Capacity Analysis 
and Master Plan Update. Technical advisor responsible for review of wastewater flows and loads, 
development of flow and load projections, desktop analysis of plant capacity, and identification of capital 
project needs and planning level cost estimates.  

Town of Barre, MA – WWTP Capital Improvement Planning & Funding Support. Senior technical 
advisor responsible for overseeing completion of an engineering report/capital improvement plan and 
funding applications to the Massachusetts SRF Program and USDA Rural Development for improvements 
to the 0.3-mgd WWTP to replace aging infrastructure, improve nutrient removal performance, and reduce 
impact of ragging. 



 WOODARD & CURRAN      5 

Union Sanitary District (USD), CA -  Effluent Management Plan. Served as technical manager to 
identify long-term nutrient upgrade options, including innovative technologies, to meet future anticipated 
nitrogen limits and evaluated short-term alternatives for nitrogen removal including sidestream treatment 
utilizing the Annamox technology, and parallel nitrogen removal via an MLE configuration with 
conventional activated sludge and membrane bioreactors. Woodard & Curran is also currently assisting 
the District in developing a master plan for the WWTP to address growth and anticipated nutrient limits. 

Town of Southington, CT – Wastewater Facilities Planning. Managed the facilities planning project 
that included evaluation of the collection system capacity and Phase 1 Infiltration/Inflow Study, 10 
pumping stations, and the Water Pollution Control Facility. Evaluated alternatives for meeting the 
stringent, new total phosphorus limit for the 7.4 MGD WPCP. Analysis included GPS-x modeling and 
consideration of biological, chemical, and tertiary treatment options. The project included needs analysis, 
future flow projections, capacity assessments, and energy and condition evaluations, development of a 
phased recommended plan with identified funding opportunities. 

Town of Redding, CT – WWTP Upgrade and Expansion. Prepared planning, permitting, and funding 
documents for this wastewater treatment plant expansion from 0.075 MGD to 0.245 MGD and conversion 
to a membrane bioreactor (MBR) to meet stringent nutrient discharge requirements. The process 
evaluation included comparison SBR and MBR upgrade alternatives to meet nitrogen limits of 4 mg/L and 
stringent noise, odor and aesthetic considerations due to close proximity of neighbors. Developed 
deliverables including the Norwalk River Study evaluating impact of future effluent on water quality, 
Facilities Plan, NPDES permit application materials, and funding application for USDA Rural Development. 

Groton Utilities, CT – Wastewater Treatment Facility Evaluation. Managed the development of a 
Capital Improvement Plan (CIP) for the Wastewater Treatment Facility. Scope includes condition 
evaluation, corrosion evaluation, and development of phased, prioritized short-term CIP as well as 
evaluation of process upgrades for longer-term improvements including conversion to UV disinfection 
and grit removal upgrades. 

Town of Canton, CT – WPCF Facilities Planning. Conducted facilities planning for the 0.8 MGD Water 
Pollution Control Facility (WPCF). Developed hydraulic models, evaluated upgrade alternatives, and 
developed short-term expansion plan. 

Town of Sturbridge, MA – Comprehensive Wastewater Management Plan Update and Draft 
Environmental Impact Report. Prepared report to enable the wastewater treatment plant to be re-rated 
from 0.75 MGD to 1.3 MGD and receive a favorable 0% interest loan through the MassDEP SRF program. 
Important components of the project included an update to the future flow projection, alternatives 
analysis for discharge options, greenhouse gas analysis and growth management plan. 

Town of Swansea, MA – Comprehensive Wastewater Management Plan. Prepared Phase 1 and 2 of 
the plan and associated Environmental Notification Form (ENF). Town was served solely by on-site 
systems and a significant need for alternative solutions to mitigate groundwater contamination with 
nutrients and pathogens due to development density, soil and groundwater characteristics, and 
environmental constraints. 

Town of Charlton, MA – Comprehensive Water Resources Management Plan. Prepared wastewater 